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1. Client
Name : GATEVISION
Address : GATEVISION Bldg. 111, ilsan-ro, ilsandong-gu, Goyang-si, Gyeonggi-do, Korea
Date of Receipt : 2019. 12. 18.

2. Use of Report : For quality control

3. Test Sample
Description : Air sterilizer
Manufacturer : NOVAERUS (Ireland) Ltd.
Model Name : NV330
Serial Number : ***

Remark : ***

4. Date of Test : 2019. 12. 19.~2019. 12. 24.

5. Location of Test :

m KTL Permanent Test (Address : 87, Digital-ro 26-gil, Guro-gu, Seoul, KOREA)
0 On Site Testing
6. Test Standard/Method : KOUVA AS 02: 2017

7. Test Results : Refer to attached results

Note : 1. This report is limited to samples submitted by the applicant and is prohibited from being used for legal or
other reasons of dispute.
5 This document is valid only in its original document, and any reproduced copies and electronic copies are not valid.
(“Original" means all the reports provided by the KTL including the security procedures.)

3. You can check the contents of the report by scanning the 2D Barcode below. The identity of original reports
can be checked in the "Confirm original report” window of the customer's homepage (customer.ktl.re.kr).
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Test Results

1. Test Results

Reference value Results
Air sterilizer over 60 % 82.0 %
2. Test sample
(1) Manufacturer : NOVAERUS (Ireland) Ltd.
(2) Model name : NV330
(3) Serial number : ***
3. Test Method and Conditions
Conditions
Test
method Vi T Humidi Test ti Test S ]
irus emp. umidity est time b e ir flow
KOUVA Phi-X174
o | 605 % . oo
AS 02 ¢ (ATCC (28,2 'C REL 30 minute 60 m Single mode
2017 13706-B1)

4. Unit Photograph

- End of document -
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